

Affidavit of Flame Proofing

Banjo Cloth

This certificate is to certify that the fabric known as Banjo Cloth meets or exceeds the flame resistant requirements as specified by the California State Fire Marshal for products identified in Section 13115, California Health and Safety Code. This fabric is woven with non-combustible fibers and therefore is inherently flame resistant.

Five samples identified as Banjo Cloth (100% Polyester) were tested in accordance with the California Administrative Code Title 19 – Public Safety, Section 1237. Flame resistance, Small Scale Test and in addition, have passed NFPA 701 (Rev. 1999). The results are as follows:

Test Requirements:

Fire Resistance:	NFPA Small Scale
After Flame:	2 second maximum for any one specimen
Length of Char:	Based on a fabric weight of 5.1 Oz./Sq. Yd. 5.5” average for 10 specimens “Maximum” 6.5” for anyone specimen “Maximum”

Material which breaks or chips from a test sample shall not continue to flame after reaching the floor of the test chamber.

Results:

Specimen Number	After Flame-Time		Char-Length	
	Length	Width	Length	Width
1	0.00	0.00	2.3	2.7
2	0.00	0.00	2.5	2.9
3	0.00	0.00	2.7	3.4
4	0.00	0.00	2.8	3.3
5	0.00	0.00	3.3	3.0
Average	0.00	0.00		

Evaluation: The sample tested meets the minimum requirements of the above standard. The char length for any individual specimen may not exceed 6.0 inches and the average after flame time may not exceed 4.0 seconds in the length or width directions.